
Installation Instructions
Toyota Land Cruiser 100 / Lexus LX 470 Front skid-plate

SKU: 558055



Maximum Tightening Torques
M8 (8.8) 25 Nm

4
7
3

4
7
3

5
7
3

4
7
6

21

NO. DESCRIPTION QTY.
1 Front Skid Plate 1
2 Insert L=62 mm 1
3 Pocket Washer 8 Silver 3
4 Hex Bolt M8x35  DIN 933 5
5 Hex Bolt M8x90 DIN 931 1
6 Washer 8x20 DIN 125 3
7 Spring washer 8  DIN 127 6

SKU: 558055

Product drawing:

Hardware provided in the kit:

Washer 8x20 DIN 125
x3

6

Spring Washer 
8 din 127

x6

7

Pocket Washer 8 
Silver

x3

3

5

Hex bolt
 M8x90

x1
Hex bolt M8x35

x5

4

x1
Spacer 1/2” l=62

2

Tools needed: socket/ratchet wrench 8mm Safety recommendation: work goggles & gloves

8 M



 1. Remove the stock plate, and dispose the original 
bolts they will be unused.

NOTE: Assemble all screws and tighten only at the end according to the required torque

2. These spots will be used to install the skid-plate

3. Insert 3 Pre-assembeld bolts into the front holes 
of the skid-plate (holes number 1,2,3, as shown in 

4. Insert 3 Pre-assembeld bolts into the front holes 
of the body (holes 1,2,3, As shown in image 2)

5. Insert HEX BOLT M8x90 (with SPRING WASHER 
& POCKET WASHER 8 Silver) INTO L62mm SPACER, 
While holding it with Your hand (hole number 4 As 
shown in image 2)

7

5

3

2

7

6

4

5

7
3

1 2 3

4
5 6

x1

x1

x1

x3

1 2

4

6

3

5



7. Insert the 2 remaining hex bolt M8x35, pocket 
washer 8 Silver and  spring washer (holes number 
5,6, As shown in image 2) 

8. Tighten the remaining screws according to the 
required torque

7
3

4

7 8


